


Surface and 
Colloid Chemistry in 
Natural Waters and 
Water Treatment 



Surface and 
Colloid ChelDistry in 
Natural Waters and 
Water TreatlDent 
Edited by 
Ronald Beckett 
Water Studies Centre 
Monash University 
Melbourne, Australia 

Springer Science+Business Media, LLC 



Library of Congress Cataloging-ln-Publ1cat1on Data 

S u r f a c e and c o l l o i d c h e m i s t r y in n a t u r a l w a t e r s and w a t e r t r e a t m e n t / 
e d i t e d by Rona ld B e c k e t t , 

p . cm. 
" P r o c e e d i n g s based on a symposium on t h e r o l e of s u r f a c e and 

c o l l o i d c h e m i s t r y in n a t u r a l w a t e r s and w a t e r t r e a t m e n t , h e l d June 
1 6 - 1 7 , 1 9 8 7 , in M e l b o u r n e , A u s t r a l i a " — V e r s o o t t . p . 
[...]
Langmuir, D. and Herman, J.S., 1980. The mobility of thorium In natural waters at low 
temperatures, Geochim. Cosrnochim. Acta, 44: 1753-1766. 

Uesner, K.H., Gleitsmann, B., Peschke, S. and Steinkopff, Th., 1986. CollOid formation 
and sorption of radio nuclides In natural systems, RadiochemicaActa, 40:39-47. 

83 



Lowson. RT .. Short. SA. Davey. B.G. and Gray. D .. 1986. 230U/234U and 230Th/234U 
activity ratios in mineral phases of a lateritic weathered zone. Geochim. 
Cosmochim. Acta. 50: 1696-1702. 

Osmond. J.K. and Cowart. J.B .. 1976. The theory and uses of natural uranium Isotopic 
variations in hydrology. Atomic Energy Rev .• 144:621-679. 

Paneth. F .. 1913a. A new method for concentrating polonium. Monatsh.. 34:401. 
Paneth. F., 1913b, Colloidal solutions of radioactive substances, Kolloid Z, 13:297. 
Salbu, B., Steines. E. and Bjornstad. H .. 1984. Use of different physical separation 

techniques for trace element spectation studies in natural waters, in: 
"Hydrochemical Balances of Fresh Water Systems. Proc. Uppsala Symposium", 
lAHS-AlSH Publication Vol. 150: Uppsala. pp 203-213. 

Yariv, S and Cross, H., 1979. "Geochemistry of Colloid Systems", Springer-Verlag, Berlin. 

84 



SECTION II 

WATER TREATMENT PROCESSES 



WATER TREATMENT TECHNOLOGY IN AUSTRALIA 

Brian A. Bolto 

CSIRO Division of Chemicals and Polymers 
Clayton. Victoria 

INTRODUCTION 

Australia is the driest continent in that it receives a small and vaIiable rainfall 
(only Antarctica has less). and there is poorer surface run off than for any other 
continent. Some 89% of precipitation is lost by evaporation and infiltration. Because of 
limited dilution and the generally low flows. streams and water bodies are especially 
vulnerable to pollution (Pigram. 1985). The vaIiability also makes for peaks and troughs 
in the pollution load. As well as watercourses being far more vaIiable than in other 
countIies. the variability here increases as catchment size increases. which is the 
opposite of the usual pattern (Peters. 1986). 

Australian water resources have been the subject of many reviews over the past 
decade. The most relevant to the present topic are those on water quality and water 
technology in the Water 2000 seIies of reports (Garman et al.. 1983; Gutteridge et al.. 
1983). 

Contaminants Present 

Naturally occurring waters can be polluted with a great vaIiety of materials 
(Pigram. 1985; Gutteridge et al.. 1983). After removal of gross contaminants such as 
animals and detritus there may be suspended and dissolved impuIities. including 

turbidity particles. which protect microbes from disinfectants (e.g. clay. 
hydrous metal oxides) 

microbes such as viruses. bacteIia. amoeba. algae 

coloured compounds. both collOidal and dissolved. which form 
tIihalomethanes (THMs) on chlorination 

organic compounds causing gastric upsets in humans. stock kills and taste 
and odour 

inorganic chemicals such as salts. hardness. metal ions. alkalinity. nitrate. 
fluoIide. radioactive species 

All have public health significance. except iron. manganese and taste and odour 
compounds. which can be nuisance mateIials for aesthetic reasons. 

87 



Table l. Australian Guidelines for Drinking Water Quality 

turbidity 
colifonns 
colour 
THMs 
IDS 
Sodium 
hardness 
nitrate 
fluoride 

5 NTU (nephelometric turbidity units) 
10 in l00mL 
15 PCU (filtered; platinum cobalt units) 
200~/L 
lO00mg/L 
300mg/L 
500 mg/L (as CaC03) 
10 mg/L (as N) 
0.5 to l.7 mg/L 

Many pollutants arise from human activities. These include. in addition to some 
of the above. 

nutrients from fertilizers and sewage effiuents I.e. nitrogen and phosphorus 
compounds 

carbonaceous impurities from sewage effiuents. intensive livestock enterprises 
and food processing 

toxic chemicals from agricultural areas. mining sites and industry 

suspended matter and salinity from land clearing and over-irrigation 

The problems of wastewater treatment wUl not be addressed here in any detail; the 
emphasis will be on purification of low grade waters for water supply purposes. 

Water QuaUty Issues 

Australia's water quality problems are myriad (Plgram. 1985; Garman et al .. 
1983). Contamination of supplies with turbidity particles is widespread in towns which 
use river waters as their water source. notably in the Murray-Darling Basin. 
Microbiological hazards with such turbid waters abound in Victorian country areas. 
where the majority of towns fail to meet quality targets for most of the time (Curtin and 
McNeUl. 1987). Colour is a ubiquitous difficulty. but a particular one in Tasmania; 
salinity has its worst effects in the Murray-Darling Basin and Western Australia. but is 
present in most of inland Australia. 

The new Australian guidelines for desirable drinking water quality (National 
Health and Medical Research Council. 1987) are listed in Table 1 for major contaminants: 

They appear to be liberal on turbidity. but for the major urban areas a level ofless 
than 1 NTU is preferred so that disinfection is secure and complete. The THM level is 
more than double European and North American limits. and the IDS level has been set at 
1000 instead of 500 mg/L. which accepts the real situation presently existing. 

Current surveys of water treatment practices across the nation being conducted 
by the Australian Water Resources Council (AWRC) on a State-by-State basis show that 
0.5 to 6% of the population receive water of unsatisfactory quality (Garman. 1987). which 
is probably about a third of the rural population. It Is estimated that nationwide at least 
250.000 people receive an untreated supply (Plgram. 1985). The antiCipated cost to 
upgrade Inferior supplies is at least $2 billion. as reported in the Water 2000 studies. 

Water Purification 

In water purification it is preferable to remove the small amounts of offending 
impurities rather than extract or separate the large volume of water. Reverse osmosis 

88 



Figure 1. Plan view of the Anstey Hill water treatment plant (Engineering and 
Water Supply Department of SA. 1980). 

and distillation methods of desalination are exceptions to this general rule. Costs can be 
kept down by using simple and compact equipment, keeping energy and chemical usage 
to a minimum and If possible recycling the reagent employed. and aVOiding waste disposal 
problems posed by sludges and large volumes of effluents. 

The general aim of water purification cannot be better expressed than in the first 
known patent on the topic (Baker, 1981), granted to William Walcott in England in 1675: 

" ..... on the art of making cOlTUpted water fitfor use, and .... fresh, clean and 
wholesome in very large quantities, by such wayes and means as are very 
cheap and easy, and which may be done and practiced with great speed ..... " 

REMOVAL OF TURBIDITY, MICROBES AND COWUR 

In this important area of water purification. the conventional method involves 
adding a coagulating agent such as an aluminium or tron salt to the raw water at an 
appropriate pH level. A metal hydroxide floc is preCipitated which has a positive surface 
charge. The turbidity particles, microbes and colour bodies all have a negative surface 
charge In normal pH regimes, so they adhere to the floc. Coagulation and flocculation 
proceed, followed by sedimentation and filtration through sand to remove any carryover 
floc. A neutral polymer or anionic polyelectrolyte in addition to aluminium or tron salts 
may be beneficial. Activated silica is an alternative secondary coagulant. 

89 



Conventional Systems 

Very large scale water treatment plants make use of rectangular sedlmentation 
tanks which have a horizontal water flow. For example. that at Anstey Hill in Adelaide 
treats 300 ML/ d and has twin tanks 90 m long. 17m wide and 5 m deep. Figure 1 shows 
the layout. with collection troughs visible over most of the sedimentation tanks 
(Engineering and Water Supply Department of SA. 1980). Filters at the bottom end of the 
plant are followed by a waste wash water tank which is for storage of water from the 
backwashing of the sand filters; the backwashing is carried out on average every 40 h. 
Typical chemical doses are 45 mg/L of alum and 2 mg/L of activated silica. to treat a raw 
water from either the Murray River or from reservoirs. with the turbidity varying from 6 to 
200 NTIJ, and the colour 15 to 100 PCU. The product water has turbidity 0.5 NTIJ and 
colour 10 PCU. The plant cost $20 million in 1980. 

Sedimentation systems can also be circular in plan, with radial collection troughs 
(James M. Montgomery Inc., 1985); they still require a large land area, but are commonly 
used for installations of throughput smaller than 100 ML/d. In these circular clarifiers 
there can be a combination system which has a rapid mixing compartment at the centre, 
with a slow mixing and floc formation compartment surrounding it. Water flow is then 
upwards from the base of the tank through a sludge blanket which comprises a solids 
contact system. The water flow is vertical in this arrangement. 

Clarifiers generally remove 90010 of the lmpurity-Ioaded floc. Sand filters remove 
the remainder; they are often dual media systems, made up of an anthracite layer of 50 
cm depth over a sand layer of 25 cm, and run at a high rate of 10-15 m/h (James M. 
Montgomery Inc .. 1985). Polymer dosing ensures that the floc does not break through the 
filter. Batch operation is utilized, with filter runs of one to two days. when backwashing 
is necessary to clear the filter bed. 

Dissolved Air Flotation 

When algae are present in the raw water a flotation method may be preferred, 
instead of settling flocs by graVity. Algae often do not settle suffiCiently because of 
attachment to oxygen bubbles, or they may block filters too rapidly (Williams et a!.. 1985). 
In dissolved air flotation, air is dissolved under pressure in water which is then 
discharged into the floc-carrying water. Microbubbles come out of solution and buoy the 
flocs and algae to the surface where they are removed with scrapers. About 10% of the 
product water is recycled for air dissolution, which makes for high energy costs in what is 
a low capital cost process. 

Direct Filtration 

For waters of moderate turbidity and colour the flocculation tank/clarifier may be 
omitted. The raw water turbidity level should be less than 15 NTU and the colour less 
than 40 PCU (Gutteridge et aI., 1983). A low alum dose is employed and after in-line 
mixing and a brief period (15-20 min) in a contact tank the dosed water goes to sand or 
dual media filters. To strengthen the microflocs produced a nonionic polymer or activated 
silica is usually added. The microflocs are retained in the filter bed by an adheSion 
mechanism; the filter media are designed to trap the fine floc and store it. Regular 
backwashing is required. at intervals of 12 h to several days. There are considerable 
capital cost savings of about 30010. A number of direct filtration plants are in operation in 
Australia (Strom et aI., 1985). However, it must be stressed that the raw water should be 
relatively free of algae and any suspended matter (Huber, 1985). including microbial cells 
and preCipitated manganese dioxide. 

Slow Sand Filtration 

Of course one may not add chemicals at all, omit the coagulation step. and merely 
perform the filtration step. Slow sand filtration was first used at the start of the last 
century. AIm deep bed of sand is employed, over a layer of gravel. Sllmes develop on 
the sand which aid the process, and protozoa present consume bacteria. It is generally 

90 



+ + 

Turbidity 
particles 

Cationic 
polyelectrolyte 
Colour anions 

.... --- MOCjlnetite 

Figure 2. Diagrammatic representation of colour and turbidity removal by 
magnetite. 

necessary to clean the bed by scraping off the top layer of sand every 6 to 12 weeks. The 
experience from five Australian plants is that filter runs are as short as three days if high 
turbidity peaks occur in the raw water (Australian Water Resources Council. 1987). Algae 
can be removed first from the raw water by dissolved air flotation. as has been shown 
recently at Brisbane where a slow sand filtration plant has been in operation for some 70 
years. Another approach is to add a roughing prefilter. and a unit of this type has been 
tested at Pyalong. Victoria (Drewet al.. 1987). The horizontal prefilter consists of three 
compartments containing successively diminishing sizes of gravel. A raw water turbidity 
of 8 NTU is reduced to 2 NTU. and colour from 25 to 10 PCV by the integrated system. 
The flow rates are 2 mlh for the roughing and 0.1 mlh for the slow sand filter. 

New Approaches 

In the fully fledged alum process used to obtain a high quality water as described 
in the Section above on conventional systems. sedimentation is slow. and a voluminous 
sludge containing the highly swollen aluminium hydroxide causes a disposal problem. A 
large land area is required for the plant. and fUtration is essential as settling of the floc is 
never perfect. To overcome these disadvantages CSIRO studies on magnetic reagents for 
water treatment were extended to fine. rapidly reacting magnetite (Fe304) particles. The 
outcome is a process based on a rapidly settling and recyclable reagent (Kolarik et al .. 
1977). 

CSIRO research 

The CSIRO research on new techniques for water purification in general is based 
on insoluble reagents such as metal oxides or crosslinked polymers (Bolto. 1983). The 
reagents are reusable. so chemical usage is minimized. which keeps costs down. More 
importantly. micro-sized particles are employed. which means that reactions are fast and 
the consequent increase in the intensity of processing means that equipment needs and 
hence costs are lower. Because such particles are slow settling or require high pressures 
in packed column usage. unconventional methods are needed to handle the 
microparticles. 

Using a magnetic particle as a coagulant or incorporating a magnetic filler in an 
adsorbent offer new approaches to separation problems. The concept has been employed 
in a number of physico-chemical processes in two broad categories: the removal of 
insoluble impurities by coagulation and the uptake of dissolved contaminants by 
adsorption. 

The SIROFLOC process 

Magnetite particles of size 1-10 IJlll are employed at pH 5-6. A 1% slurry in the 
raw water will remove about half the turbidity and colour because of the positive surface 
charge on the magnetite. In a typical example the addition of 1 rng/L of a cationic 
polyelectrolyte will result in the remaining impurities being heterocoagulated with the 
magnetite. to give a product water of turbidity 1 NTU and colour 4 PCU from an original 
raw water of turbidity 34 NTU and colour 43 PCU (Anderson et aI.. 1981). 

The model for the process in terms of charge interactions is shown in Figure 2. 

91 



The colour anions and turbidity particles are negatively charged and adhere to the 
positively charged magnetite (only the anions are depicted for simplicity). As a result the 
charge on the loaded magnetite surface becomes negative. The addition of a cationic 
polymer binds the remaining impurities by bridging the two negatively charged entities. 

The dense nature of the loaded magnetite makes for rapid separation from the 
purified water; settling occurs at three times the rate of an alum floc. which is Increased 
to six times when the magnetite Is magnetized. This is because a magnetic network of 
particles Is produced. as depicted In Figure 3. In practice. a simple permanent magnet 
around the exit pipe from the contact tanks achieves a suitable effect. 

The loaded magnetite Is treated with alkali at pH 11-12 which causes the surface 
charge on the Iron oXide to become negative. whereupon the other species (whose charge 
remains unaltered) are sloughed off from the surface. After washing of the alkali-treated 
magnetite on magnetic drum separators it is returned by pumping. which demagnetizes 
it. to the start of the process. The colloid science of the process is discussed in more 
detail In the Dixon and Kolarik paper In this volume. 

Two large-scale plants are now In operation. a 35 ML/day Installation at 
Mlrrabooka In Western Australia. and a 20 ML/day unit at Bell Bay. Tasmania 
(Nadebaum and Fish. 1985). They are unique because of the 

rapid sedimentation. so the clarifier Is less than half the normal size 

absence of a sludge which requires disposal 

omission of the filtration step 

small land area required 

reuse of the primary coagulant. magnetite 

quick start up. so that 8 h/day operation Is feaSible if It Is desired. 

Figure 3. Flocculation of magnetized particles. 

92 



Depending on circumstances, the capital cost may be lower than that of 
conventional treatment by 30%. A further plant of 20 ML/ d size is due for completion at 
Redmires in Yorkshire in 1988, following endorsement of the process by the Water 
Research Centre in the UK. The process is an answer to the current high levels of 
aluminium and heavy metals which are of concern in Europe and North America. 

Comparison of Water Treatment Capital Costs 

With full conventional treatment. comprising the three stages of coagulation/ 
flocculation. sedimentation and filtration, plant capital costs are highest for the very 
large-scale installations of greater than 100 ML/d capacity. where huge rectangular 
sedimentation tanks are employed. For small units which can make use of circular 
clarifiers there is a relative cost saving advantage (Gutteridge et al., 1983). 

By far the greatest economies. amounting to about a 300k cost reduction, are 
achieved by omitting one of the three stages. Examples are direct filtration, if it is 
permitted by the raw water quality (no sedimentation stage) and SIROFWC regardless of 
raw water quality (smaller sedimentation system and no filtration stage). As an interim 
measure. for small plants of 5-10 ML/d capacity the installation of filters may be 
postponed if a lower product standard can be tolerated. A product water level to 3 NTU 
turbidity is claimed when there is no filtration (Gutteridge et aI., 1983). 

Iron and Manganese Removal 

The oxidation of soluble reduced forms of iron and manganese to insoluble 
hydrous oxides is catalysed by bacteria, which can grow prolifically in the reticulation 
system. They then present aesthetic problems of taste and laundry staining. 

For surface waters. natural oxidation can be encouraged by destratifying 
reservoirs. If necessary. chemical Oxidation can be employed at the treatment plant. 
Chlorine or air may be used to oxidize iron. In the case of air the oxidation occurs after 
precipitation of the hydroxide with lime. Manganese requires stronger oxidants such as 
permanganate, ozone, or chlorine dioxide. For the latter contaminant, the precipitated 
manganese dioxide catalyses further oxidation of manganous ions. After clarification it is 
essential to rigorously disinfect the product water to minimize bacterial growth in 
pipelines. The taste thresholds for iron and manganese are 0.3 and 0.1 mg/L 
respectively. Manganese is a particular problem in Queensland (Loos, 1987). 

Country Town SuppUes 

A lot of thought has gone into the provision of water supplies of adequate quality 
to country towns. especially those that have no treatment at the moment. A quality target 
inferior to that for major urban centres is possible. such as turbidity 2 NTU instead of 1 
NTU. Staging of treatment by omitting the filter is a temporary expedient, but will not 
meet a target of 2 NTU. The SIROFWC method loses its economic advantage on the 
small scale. Suitable technologies are slow sand filtration, but with a pretreatment 
probably necessary for most Australian conditions, especially when eutrophic waters are 
involved. Dissolved air flotation or a roughing prefilter are then advocated. Dual 
reticulation is approprtate to conserve the high quality treated water for the kitchen and 
laundry. provided there is not an extended pipeline system. The low quality raw water is 
used for toilet and garden. 

Other possibilities are electrocoagulation and continuous contact filtration. Point
of-use treatment will be dealt with in a later section of the paper. 

Continuous contact filtration. A continuous version of direct filtration 
eliminates backwash storage. and all operations are carried out in the one vessel 
(Larsson. 1987). There are no coagulation/flocculation or sedimentation tanks. High 
turbidity waters can be treated with 20-30% less coagulant than is needed for full 
conventional treatment. This Swedish technology is worthy of investigation for water 

93 



treatment in Australia; two such plants have recently been tnstalled. The method has 
been utilized for treating mintng effluents. 

Coagulation, flocculation and separation all take place in the filter bed. There is 
upflow of the dosed water through the descending sand bed, with the dirtiest sand at the 
bottom being withdrawn and cleaned by a turbulent flow of air and pushed up to a sand 
washer. After washtng it flows down to the top of the bed. Product and wash water are 
taken off continuously at the top of the filter column. 

Electrocoagulation. Galvanic action in a mixture of aluminium and coal particles 
will produce aluminium ions and hence an aluminium floc, while oxygen is reduced to 
water at the coal surface, so that the pH level rises (Collins and Johnson, 1985). 
Clarification can be achieved in a filter bed made up of the mixed particles if there is a 
low flow rate or in a separate vessel/filter at high flow rates. The approach is under 
further study at CSIRO (Kolarik and Chin, 1987). 

Disinfection 

Of the range of chemicals available, chlorine is the most effective in terms of 
minimum THM formation, residual protection and cost effiCiency, provided that adequate 
colour removal has been achieved beforehand. All methods require a low turbidity in the 
water for reasonable dose levels and effiCient kills of microbes. 

Chloramination is an age-old process which fell tnto decline but is now being 
resurrected. It is not as simple operationally as chlorination, but has high persistence so 
it is relevant for long pipeline systems, and also for poor quality waters which give high 
THMs with chlorine. Concurrent addition of ammonia and chlOrine is the best approach, 
but there are a number of problems, tncluding odours, nitrification, corrOSion, fish kills 
and reqUirements for kidney dialysis users. 

Chlorine dioxide gives better virus and bacteria kills than the preceding reagents, 
and does not intensifY odour problems. It does not react with ammonia, nitrogen 
compounds or phenols. However, it is costlier than most other reagents, being made from 
chlorine and sodium chlorite. 

Ultraviolet light definitely demands a low turbidity water and Is not often used on 
the large scale. There is no residual, so chlOrine must be added afterwards. 

Ozone is very effective and removes taste and odour compounds as well, but it 
results in a more complex process, is costly to use and leaves no residual. which must be 
provided separately with chlorine. Preozonation enhances flocculation. and its use for 
this purpose is expanding (Glaze. 1987). 

REMOVAL OF SALTS, HARDNESS, TASTE AND ODOUR 

The removal of dissolved contaminants requires quite different procedures. The 
needs are not as pressing in Australia as they are for the removal of insoluble impurities. 
which are generally a more immediate health hazard. Included in this category are 
alkalinity. heavy metal ions. radioactive species. nitrate and fluoride. 

DesaUnation 

Australia has a long desalting history. going back to the turn of the century. In 
the goldfields of Western Australia distillation of saline ground water was practised, but 
the efforts were short lived because of the scarcity of timber for use as fuel. Long 
pipelines from dams near the coast were the solution of the day. 

Salinity problems exist in all States. with the most marked being in the Murray
Darling Basin, Western Victoria and the south west of Western Australia. There are 
about 60 desalination plants of capacity 10 kL/d or greater. which. although only 1% of 
total world plant numbers. has doubled in the last decade (Bolto. 1984). Most units are 

94 



installed at sites of mineral developments and tourist resorts, and at off-shore oil 
platforms. 

The predominant techniques are membrane based, especially those for the 
treatment of brackish waters. Here reverse osmosis is the most used (50 units 
apprOximately), although electrodialysis is a recent contender. Ion exchange is applicable 
to dilute waters, but chemical costs make its use uncompetitive. Distillation is only used 
where there is readily available fuel, as at gas fields, and is utilized mainly for sea water. 
Reverse osmosis for sea water is a recent innovation. Desalination is an energy intensive 
process, whatever the type of energy required, and is the most expensive unit process in 
water treatment. 

Reverse osmosis. In reverse osmOSiS, suffiCient pressure must be applied to the 
saline water to force water through a thin nonporous membrane at a suitable rate 
(Crossley, 1983). Three types of membrane materials are used 

• cellulose acetate, which is pH sensitive and susceptible to bacterial attack 

• polyamide, which is chlorine sensitive and subject to biofouling 

thin film composites, such as polyamide on porous polysulphone 

The pressures needed are 2-8 MPa for brackish water, and 7 MPa for sea water. 
Energy recovery systems based on turbines have been developed, but they add to the 
capital costs. Lower pressure membranes are being developed too, which require 40% 
less energy; the recovery of product water is lower though, at 75% instead of 85% in one 
example (Crowdus, 1984). 

Spiral wound formats are the most common (Crossley, 1983). The feed water flow 
is through the end of the spiral roll, along a spacer between the supported membranes, 
through the membranes on either side of the support, and then via the porous support to 
an exit tube in the centre of the roll. 

To miniInize scaling and fouling, pretreatment of the feed water is essential. 
Turbidity and colour should be reduced. Calcium and silica levels are critical, so it is 
deSirable to soften the water or add antiscalant polymers. The latter attach to 
microcrystalline nuclei of calcium sulphate as they form, and hence increase their 
solubility. Soluble iron and manganese need to be removed if air is present in the system. 
IC microbes are present, chlOrine must be added, which with polyamide membranes 
means a subsequent dechlorination step with activated carbon or bisulphite. With 
careful pretreatment up to three years membrane life is possible, which is important as 
membrane replacement accounts for 15% of operating costs. 

The other main format is based on polyamide hollow fibres. These are bunches of 
hollow tubes of outer diameter about 45~. The feed water is applied to the outside 
surfaces and the product water collected from the inside at the end of the fibre bunch. 
Pretreatment is more stringent as cleaning by mechanical means is not easy, although air 
scouring is quite feaSible. It is possible to achieve one to two years life if pretreatments 
are done carefully. 

Electrodialysis, Electrodialysis is a nonpressurlzed membrane technique which 
uses an electrical field to drive anions and cations to the appropriate electrode (McRae, 
l~m. . 

A stack of membranes, alternatively positively and negatively charged, is placed 
between the electrodes. These anion and cation selective barriers result in the solution 
between one pair of membranes becoming depleted in Ions, while the compartments on 
either side become enriched in Ions. 

Each cell, comprising two membranes and two spacers, Is 3 mm thick. They are 